ver.2

Installation manual %g;;gggg% .3 RI\IA
Engine bay and gearbox protection ’ ) I—
Brand f Model i Year : Engine : Gearbox | Drive
1 1
I I I I I
Volkswagen ! Multivan ! 2003-2010, 2010-2015, 2015- ! All ! Manual;Auto ! FWD; AWD
Volkswagen | Caravelle 1 2003-2010, 2010-2015, 2015- | Al : Manual;Auto : FWD; AWD
Volkswagen i Transporter T5 | 2003-2010, 2010-2015 | All | Manual;Auto | FWD; AWD
Volkswagen i Transporter T6 | 2015- | All | Manual;Auto 1 FWD; AWD
Skid Plate
Sleeve h=10
Sleeve h=14

‘v* Bolt M8x60

Washer 8

Bolt M8x30
Bolt M8x50 Washer 8
Washer 8

Skid platei 1 pc.

Installation instructions: Content: | |
1. Skid plate should be installed over OE dust cover. Name i QY i Torque
2.Unscrew 2 OE bolts (A) and screw in bolts M8x50 through sleeves h=14. | |
3.Unscrew 4 OE bolts (B). BoltM8x301 2pcs. 1 24.0Nm
4.Mount rear part of skid plate on installed bolts M8x50, fix central part using bolts M8x30, fix Bolt M8x50 ! 2 pes. ! 24.0 Nm
front part of skid plates through sleeves h=10 using bolts M8x60 . Bolt M8x60 ! 2 pcs. ! 24.0 Nm
5.Tighten all screws with required torque. Washer M8 1 6 pcs. !

1

|

1

1

1

1

1

1

WWW.RIVAL4X4.COM



“ RIVAL

EXHAUST SKID PLATE INSTALLATION MANUAL

Skid plate for:

Volkswagen Multivan (2,0 TDI) (MT) (2010-2015);
Volkswagen Caravelle (2,0 TDI) (MT) (2010-2015);
Volkswagen Transporter (2,0 TDI) (MT) (2010-2015)

2333.5833.1.6

WWW.RIVAL4X4.COM



“ RIVAL

q lll* *Q..'

LOCATION/POSITION ARROW MOVEMENT ARROW SCREW ARROW
ANORDNUNG/ BEWEGUNGSRICHTUNG DREHUNGSRICHTUNG
POSITIONSRICHTUNG




“ RIVAL




‘ob
F\@ ® / M10=50Nm
cl[F|[e] JH| -1l 1]




SRIVAL

- © © / M10=50Nm
Y

B I ]
- e L —

O ° ° =




ji=e!
LA™ ™




“ RIVAL

&Y Mounting requirements:

Skid plate for Engine bay and Gearbox is developed individual for each car model.

Skid plate must be mounted according to installation manual by an authorized car dealer or by a special
carrepair stations.

Skid plate is to be installed to original points and holes of the power units of the car.

Installed properly skid plate doesn't scrape another parts and assembly of the car.

Montageeinleitung:

Unterfahr- und Unterbodenschutz istindividuel fir jeden Fahrzeug entwickelt.

Unterfahr- und Unterbodenschutz ist gemal Installationseinleitung des Herstellers bei einem
autorisierten Autohandler oder Werkstatt zu montieren.

Unterbodenschutz wird zu den originalen Befestigungsbohrungen der Karosserieteilen montiert.
Korrekte Montierung bedeutet keine Sté3e in dem inneren Motorenraum des Fahrzeuges.

&V Working requirements:

Skid plate for Engine bay and Gearbox is designed for use and drive of the vehicle in conditions considere
by the car manufacture.

While driving the carat speed, cases of collisions with large obstacles and objects need to be excluded.

In the case of a collision with an obstacle skid plate and the vehicle must be inspected in a specialized car
repair stations for damage of the components and assemblies and suitability for further use.

Betriebsanfonderungen:

Unterfahr- und Unterbodenschutz ist gemaly Betriebsanfonderungen des Fahrzeugherstellers
anzuwenden.

Auffahren auf die groRen Behinderungen und Objekten beim Betrieb istauszuschliel3en.

Beim Auffahren auf die Behinderungen und Objekten ist es nétig Mangel der Schadigungen und die
Mdoglichkeit der weiterer Nutzung des Fahrzeuges beim autorisierten Autohandler oder Werkstatt zu
prufen.




“ RIVAL

&Y Warranty:
Warranty period - 12 months.

Gewibhr:
Gewahrperiode betragt 12 Monaten.

&Y Warranty terms and conditions:

Skid plate is installed on the car, with good condition of the body and the assembly parts (the car, that was
notinvolved in the accident).

Absence of mechanical damages of the skid plate caused by a head-on crush;

Compliance with all installation requirements;

Absence of powder coating damages of the skid plate;

The manufacturer is not liable for any damage caused to the vehicle, the life and health of people in the
event of breach of the installation and using of skid plate. The manufacturer has the right to change the
design of skid plate.

Gewihrleistung:

Unterfahr- und Unterbodenschutz ist an dem Fahrzeug ohne Schaden oder Anderungen in
Karosseriebau und Karosserieteilen zu montieren.

Alle mechanische Schadigungen wegen Auffahren auf die Behinderungen sind entfallen.

Alle Anforderungen der Installationseinleitung sind berticksichtigt.

Schaden und Kratzspuren der Pulverbeschichtigung sind entfallen.

Hersteller nimmt keine Haftung fiir jedweder Fahrzeugsschaden, Lebens- und Gesundheitsgefahr
wegen Verwirkung und Durchbrechung der Montage- und Betriebsanfonderungen.

Hersteller darf Design und Konstruktion der Unterfahr- und Unterbodenschutzen dndern.

All products are certified
Alle Produkte sind zertifiziert

ization
@ons,
3O @,
& RN %
$ 3
‘E Isoe -
g 5 TUV
5 5
g 3
2 N

ssssssssssssss

9001

1S0 9001




ver.2

*For more info about compatibility with other models
please see the sticker on the skid plate

Bracket 1

VOLKSWAGEN MULTIVAN (TS5, T6) Original fitings

Skid plate

No.: 5843.1 Fueltank
2WD; 4WD
Year: 2010-2015; 2015-
Engine: 2.0TDI
Transmission: All :

FITTING KIT
T I o —_— 6 pc 4 ot A
2 VVBSREE 10.ce.eeeeeeeeeeeeeeeeeeeeeeeee e seeeeeeeeeeseeesseeees e 6 pc o
e iR |+ Origna itings
S: Bracket Sl rsmmspsranssssamnen o 1pc \ Bolt M10x30

Washer 10
Bracket 3
Bracket 2

\?\ggmlof 3 ’ Original fittings

INSTALLATION INSTRUCTIONS

1. Remove original guards.

2. Mount brackets 1, 2, 3 over the original brackets of fuel tank.

3. Remove original front bracket from fuel tank, then fix it with bracket 1 to original threaded apertures with original fittings.

4. Remove original middle bracket, then fix it with bracket 2 to original threaded apertures with original fittings.

5. Screw out left fitting of original rear. bracket, then fix it with left part of bracket 3 to original threaded apertures with original fittings. Fix right part of bracket 3
to original threaded aperture with original fittings.

6. Mount original plastic guards. Mark and drill apertures in plastic guard for mounting skid plate to brackets 1 and 3.

7. Fix skid plate to mounted brackets with bolts M10x30.

8. Tighten all screws (50 Nm for M10, 30 Nm for M8, 10 Nm for M6). Do not use pneumatic or power tools to tighten.

WWW.RIVAL4X4.COM



*For more info about compatibility with other models
please see the sticker on the skid plate

—Insert nut M10

|

VW MULTIVAN TS5/ T6
Bolt M10x30

Bracket 1

No.: 5845.1/6 Differential Washer 10 _
\\
d
Year: 2003-2010; 2010-2015; 2015-
Engine: 2.0 TDI Insert nut M10x65/20 Bolt M10x30
Transmission: AT vvaener 10
1 BOIEMAOX25 ..o 8O Z4 13 Z
T | SN / > e
<1 = 11 ) € R DU St T SR | - -
d.Insert nut M0, .. 2PC P Bolt M10x25
SR = Tol 1] L PR e T | < - - \\ VWasher 10
S S e I | ¢ - =t &
. /

o Skid plate

Bolt M10x25 ‘ Bracket 2
VWasher 10

INSTALLATION INSTRUCTIONS

1. Place insert nuts M10 over apertures in body of the vehicle near front end of differential, then fix bracket 1 to them with bolts M10x25.
2. Place insert nuts M10x65/20 into apertures of differential underframe, then fix brackets 2 to them with bolts M10x25.

3. Fix differential skid plate to mounted brackets with bolts M10x25.

4. Tighten all screws (50 Nm for M10, 30 Nm for M8, 10 Nm for M6). Do not use pneumatic or power tools to tighten.

S RIVAL

WWW.RIVAL4X4.COM




	2333.5806.2_21_lg
	2333.5833.1.6_21_lg
	Страница 1
	Страница 2
	Страница 3
	Страница 4
	Страница 5
	Страница 6
	Страница 7
	Страница 8

	2333.5843.1_21_lg
	2333.5845.1.6_21_lg



